Spare Parts List

we ,x/e«/;@ 2rore

External Unwinder EU4 /EUG/ EUS

Made in Germany



Spare Parts List
for the following products

Part No. Description Type
5946091 External Unwinder EU4
5946421 External Unwinder EU6
5945806 External Unwinder EU8

Edition: 03/2016 - Part No. 9008814
Copyright

This documentation as well as translation hereof are property of
cab Produkttechnik GmbH & Co. KG.

The replication, conversion, duplication or divulgement of the
whole manual or parts of it for other intentions than its original
intended purpose - in particular the procurement of spare parts
for products sold by cab — demand the previous written authori-
sation by cab.

Editor

Regarding questions or comments please contact cab Produkt-
technik GmbH & Co. KG.

Topicality

Due to the constant further development of our products discrep-
ancies between documentation and product can occur.

Please check www.cab.de for the latest update.

Terms and conditions

Deliveries and performances are effected under the “General
conditions of sale of cab”

Germany France USA Asia

cab Produkttechnik cab technologies s.a.r.l. cab Technology Inc. cab Technology Co., Ltd.
GmbH & Co KG F-67350 Niedermodern Tyngsboro MA, 01879 o
Postfach 1904 Téléphone +33 388 722 501  Phone +1 978 649 0293 Junghe, Taipei, Taiwan
D-76007 Karlsruhe www.cab.de/fr www.cab.de/us Phone +886 2 8227 3966
Wilhelm-Schickard-Str. 14  info.fr@cab.de info.us@cab.de www.cab.de/tw

D-76131 Karlsruhe info.asia@cab.de

Telefon +49 721 6626-0 China

Telefax +49 721 6626-249 cab (Shanghai)Trading Co., Ltd.
www.cab.de

info@cab_de Phone +86 21 6236-3161

www.cab.de/cn
info.cn@cab.de

Representatives in other countries on request



Spare Parts

1/3

No. | Part No. Description PU Note Serial No. No. | Part No. Description PU Note Serial No.
from |up to from | up to

1 5902348.001 | Screw DIN7984-M4x16 10 15 5902005.001 | Screw DIN912-M3x8 10

2 5903001.001 | Spring Washer DIN137-A4 10 16 5903004.001 | Washer DIN125-A3.2 10

S 5945885.001 | Support 1 17 5948138.001 | Spring Bolt 1

4 5902459.001 | Screw DIN7984-M4x12 10 18 5520883.001 | Spring 1

5.1 [5945887.001 | Truss 1 EU4 19 5945894.001 | Pin 1

5.2 [5948125.001 | Truss 1 EU6 20 5520885.001 | Brake Tube 1

5.3 |5948126.001 | Truss 1 EU8 21 5945890.001 | Lever 1

6.1 |5945889.001 | Retaining Plate 1 EU4 22 5903003.001 | Washer DIN125-A4.3 10

6.2 |5948127.001 | Retaining Plate 1 EU6 23 5902358.001 | Screw DIN7984-M4x6 10

6.3 [5948128.001 | Retaining Plate 1 EU8 24 5520860.001 | Stopper 1

7 5903520.001 | Washer DIN7349-4.3 10 25 8910053.001 | Square Nut M4 8mm 10

8 8930946.001 | Bushing 1 26 5525399.001 | Thumbscrew 1

9 5905141.001 | Foot 5) 27 5520866.001 | Flange 1

10 5903005.001 | Washer DIN9021-4.3 10 28 5520868.001 | Flange 1

1 5903529.001 | Snap Ring G10 10 29 5948130.001 | Spring 1

12.1 |5948139.001 | Axle 1 EU4 30.1 |5948135.001 | Winding Off Core 1 EU4

12.2 | 5948140.001 | Axle 1 EU6 30.2 [5948136.001 | Winding Off Core 1 EU6

12.3 | 5948141.001 | Axle 1 EU8 30.3 |5948137.001 | Winding Off Core 1 EU8

13.1 | 5948147.001 | Roll 1 EU4 31 5902022.001 | Screw DIN7985-M4x10 10

13.2 | 5948148.001 | Roll 1 EU6 32 5520698.001 | Spring 1

13.3 | 5948149.001 | Roll 1 EU8 33 5902089.001 | Screw DIN653-M4x12 10

14.1 [5945886.001 | Axle 1 EU4 34 5520697.001 | Adapter 1

14.2 | 5948123.001 | Axle 1 EU6 35 5520211.001 | Adapter 1

14.3 |5948124.001 | Axle 1 EU8 9109169.001 | Packaging 1 EU4/6
- 19109025.001 | Packaging 1 EU8

<

w
N W

@\




